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Frequency Stability
Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0094
40 Normal Voltage 0.0064
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0076 PASS
0 Normal Voltage 0.0053
20 Maximum Voltage 0.0094
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note: Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.0 V. ; Maximum Voltage =3.6 V.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 24

\Conducted Output Power (Average power) and EIRP

Band 24 SCS 3.75kHz Limit
Conducted EIRP
Test P
. ower Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK BPSK | QPSK
1SCO 23.14 23.15 7 30.14 30.15
1626.6
1SC47 23.11 23.18 7 30.11 30.18
1SCO 23.27 23.3 7 30.27 30.3
1643.5 PASS
1SC47 23.24 23.29 7 30.24 30.29
1SCO 23.13 23.15 7 30.13 30.15
1660.4
1SC47 23.18 23.23 7 30.18 30.23
TEL : 886-3-327-0868 Page Number 1 A2-1 of 2

FAX : 886-3-327-0855
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Report No. : FG3D2704

Band 24 SCS 15kHz Limit
Test Conducted EIRP
Frequency SC Size P;;’n?)r GA:;rt‘e(r:erai) '::;’r:)r Result
(MHz) BPSf( QPsK BPSK | QPSK
1SCO 23.1 23.12 7 30.1 30.12
1SC11 23.13 | 23.08 7 30.13 30.08
3SCo - 22.73 7 - 29.73
1626.6 3SC9 - 22.65 7 - 29.65
6SCO - 22.11 7 - 29.11
6SC6 - 22.08 7 - 29.08
12SC0 - 21.07 7 - 28.07
1SCO 23.27 | 23.24 7 30.27 30.24
1SC11 23.17 | 23.23 7 30.17 30.23
3SCo - 23.06 7 - 30.06
1643.5 3SC9 - 22.82 7 - 29.82 PASS
6SCO - 22.32 7 - 29.32
6SC6 - 22.32 7 - 29.32
12SC0 - 21.09 7 - 28.09
1SCO 23.11 23.18 7 30.11 30.18
1SC11 2312 | 23.11 7 30.12 30.11
3SCo - 22.97 7 - 29.97
1660.4 3SC9 - 22.83 7 - 29.83
6SCO - 22.14 7 - 29.14
6SC6 - 22.21 7 - 29.21
12SC0 - 21.09 7 - 28.09
TEL : 886-3-327-0868 Page Number 1 A2-2 of 2

FAX : 886-3-327-0855
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Band 255

\Conducted Output Power (Average power) and EIRP

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Band 255 SCS 3.75kHz Limit
Test Conducted EIRP
es . Power Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK BPSK | QPSK
1SCO 23.17 23.19 7 30.17 30.19
1626.6
1SC47 23.18 23.2 7 30.18 30.2
1SCO 23.41 23.42 7 30.41 30.42
1643.5 PASS
1SC47 23.43 23.46 7 30.43 30.46
1SCO 23.21 23.21 7 30.21 30.21
1660.4
1SC47 23.23 23.24 7 30.23 30.24
Page Number : A3-1 of 33
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Report No. : FG3D2704

Band 255 SCS 15kHz Limit
Test Conducted EIRP
Frequency SC Size P:;:ﬁ; (gri!rt‘e(r:jnBai) ':::ne‘; Result
(MHz) e BPSK | QPSK
1SCO0 2317 | 23.13 7 30.17 30.13
1SC11 23.15 | 23.14 7 30.15 30.14
3SC0 - 22.75 7 - 29.75
1626.6 3S8C9 - 22.69 7 - 29.69
6SCO - 22.18 7 - 29.18
6SC6 - 2214 7 - 29.14
12SC0 - 21.13 7 - 28.13
1SCO 23.38 | 23.33 7 30.38 30.33
1SC11 23.48 | 23.32 7 30.48 30.32
3SC0 - 23.07 7 - 30.07
1643.5 3SC9 - 22.9 7 - 29.9 PASS
6SCO - 22.37 7 - 29.37
6SC6 - 22.34 7 - 29.34
12SC0 - 21.2 7 - 28.2
1SCO 23.18 | 23.31 7 30.18 30.31
1SC11 23.2 23.19 7 30.2 30.19
3S8C0 - 22.99 7 - 29.99
1660.4 3S8C9 - 22.84 7 - 29.84
6SCO - 22.26 7 - 29.26
6SC6 - 22.24 7 - 29.24
12SC0 - 2112 7 - 28.12
TEL : 886-3-327-0868 Page Number : A3-2 of 33

FAX : 886-3-327-0855




swomoncas. FCC RADIO TEST REPORT Report No. : FG3D2704
Occupied Bandwidth
Mode Band 255 : 99%0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SC0
Lowest CH 181.019
Middle CH 181.019
Highest CH 181.618
TEL : 886-3-327-0868 Page Number : A3-3 of 33

FAX : 886-3-327-0855
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Band 255 SCS 15kHz
Lowest Channel / 12SC0 / QPSK

Ref Level 30.00 d8m

()

Offset 12.60 d& & RBW 3 khz

o Att 30 d8  SWT 6.7 ms w VBW 10 kH2  Mode Sweep
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1.626637760 GHz]
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60
CF 1.6266 GHz 1001 pts Sl an 600.0 kHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1,62663776 Gl 12.78 dém
T1 1 1.626511289 GHz 4.01 d8m Occ B 181018981019 khz
T2 1 1.626692308 GHz 4.11 d8m
)| Measuring...

Middle Channel / 12SC0 / QPSK

Spectrum 2
Ref Level 30,00 d6m _ Offset 12.60 db w RBW 3 kHz
o Att 30 d8  SWT 6.7 ms w VBW 10 kHz2  Mode Sweep
@ 1Pk Max
M1l 13.20 dBm|
B 1.643466430 GHZ]
0 ™ Occ Bw 181.018981019 kHz|
XA ”
i oA A <
/ 1
0 ! T
"
Al \
-10 dim: o -
7
-20 4
=30 o -
A
40
<50
60
CF 1.6435 GHz 1001 pts Sl an 600.0 kHz
Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result |
M1 1 643 13.20 dém
T1 1 3.83 d8m Occ Bw 181,018981019 kHz
T2 1 4.86 d8m
)| Measuring...

Highest Channel / 12SC0 / QPSK

Spectrum { =
Ref Level 30,00 d6m _ Offset 12.60 d5 w RBW 3 KHz
o Att 30 d8  SWT 6.7 ms w VBW 10 kHz  Mode Sweep
@ 1Pk Max
MI1] 13.04 dBm|
: 1.660426370 GHz|
ko Occ Bw 181.618381618 kHz|
10 e, e
‘. ¥
o
-10 dem- o
20 X
> N
/ v A A
Fr A
<50
60
CF 1.6604 GHz 1001 pts Sl an 600.0 kHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
M1 1 13.04 dém
T1 1 1.660310689 GHz 4.45 d8m Occ Bw 181.618381618 kHz
T2 1 1.660492308 GHz 4.80 d8m
)| Measuring...

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Conducted Emissions Mask

B255 L CH 1626.6 MHz

SCS Measured Value | Measured Value | Verified Value Limit Alimit
Modulation | SC config Result
(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4kHz) | (dbm /4 kHz) | (dB)
3.75 BPSK 1SCO0 -10.07 -8.82 - -1.97 -6.85 | Pass
3.75 BPSK 1SC47 -7.8 -6.55 - -1.74 -4.81 | Pass
3.75 QPSK 1SCO0 -9.34 -8.09 - -1.57 -6.52 | Pass
3.75 QPSK 1SC47 -8.3 -7.05 - -2.59 -4.46 | Pass
15 BPSK 1SCO0 -3.79 -2.54 -4.17 -2.67 -1.5 | Pass
15 BPSK 1SC11 -3.66 -2.41 - -2.04 -0.37 | Pass
15 QPSK 1SCo -3.6 -2.35 - -1.48 -0.87 | Pass
15 QPSK 1SC11 -2.5 -1.25 -2.24 -2.02 -0.22 | Pass
15 QPSK 3SC0 -11.2 -9.95 - -2.92 -7.03 | Pass
15 QPSK 3SC9 -10.08 -8.83 - -3.31 -5.52 | Pass
15 QPSK 6SCO -15.45 -14.2 - -3.92 -10.28 | Pass
15 QPSK 6SC6 -14.43 -13.18 - -3.97 -9.21 | Pass
15 QPSK 12SCO0 -17.94 -16.69 - -4.43 -12.26 | Pass
B255 M CH 1643.5 MHz
SCS Measured Value | Measured Value | Verified Value Limit Alimit
Modulation | SC config Result
(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm /4 kHz) | (dbm /4 kHz) | (dB)
3.75 BPSK 1SCO0 -10.54 -9.29 - -2.41 -6.88 | Pass
3.75 BPSK 1SC47 -11.55 -10.3 - -5.53 -4.77 | Pass
3.75 QPSK 1SCo -10.03 -8.78 - -2.26 -6.52 | Pass
3.75 QPSK 1SC47 -9.03 -7.78 - -3.16 -4.62 | Pass
15 BPSK 1SCO -2.73 -1.48 -4.71 -2.52 -2.19 | Pass
15 BPSK 1SC11 -2.69 -1.44 -2.47 -1.54 -0.93 | Pass
15 QPSK 1SCO -2.97 -1.72 - -1.54 -0.18 | Pass
15 QPSK 1SC11 -3.34 -2.09 -3.22 -2.38 -0.84 | Pass
15 QPSK 3SCO0 -11.85 -10.6 - -2.92 -7.68 | Pass
15 QPSK 3SC9 -9.95 -8.7 - -2.83 -5.87 | Pass
15 QPSK 6SCO -14.57 -13.32 - -3.38 -9.94 | Pass
15 QPSK 6SC6 -13.8 -12.55 - -3.18 -9.37 | Pass
15 QPSK 12SC0 -17.62 -16.37 - -4.32 -12.05 | Pass
TEL : 886-3-327-0868 Page Number 1 A3-5 of 33
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swasranas. FCC RADIO TEST REPORT Report No. : FG3D2704
B255 H CH 2019.9 MHz
SCS Measured Value | Measured Value | Verified Value Limit Alimit
Modulation | SC config Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm /4 kHz) | (dbm /4 kHz) | (dB)

3.75 BPSK 1SCO -10.08 -8.83 - -1.88 -6.95 | Pass

3.75 BPSK 1SC47 -7.56 -6.31 - -1.42 -4.89 | Pass

3.75 QPSK 1SCO -10.03 -8.78 - -1.89 -6.89 | Pass

3.75 QPSK 1SC47 -7.52 -6.27 - -1.62 -4.65 | Pass
15 BPSK 1SCO -3.87 -2.62 - -1.92 -0.7 | Pass
15 BPSK 1SC11 -2.86 -1.61 -3.03 -2.94 -0.09 | Pass
15 QPSK 1SCO -4.05 -2.8 - -2.4 -0.4 | Pass
15 QPSK 1SC11 -2.27 -1.02 -2.92 -1.35 -1.57 | Pass
15 QPSK 3SCO -11.55 -10.3 - -2.67 -7.63 | Pass
15 QPSK 3SC9 -9.78 -8.53 - -2.83 -5.7 | Pass
15 QPSK 6SCO -14.21 -12.96 - -3.31 -9.65 | Pass
15 QPSK 6SC6 -14.08 -12.83 - -3.87 -8.96 | Pass
15 QPSK 12SCO0 -17.7 -16.45 - -4.65 -11.8 | Pass

Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.
If the result of the Mask method with factor fails, then the Channel Power method will be used.
The authorized bandwidth is 230kHz according to FCC Public Notice Report No. SES-02669.

TEL : 886-3-327-0868 Page Number : A3-6 of 33
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2704

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum k2
Ref Level 30.00 d&m  Offset 13.24 d& Mode Sweep
SGL Count 100/100
®1m AvgPwr
Limit Gheck PARS ‘
20 dBm 2 7 n
10 d -t
0 HA
I\ |
-10
7 o7 Ty
20 <
30 ~
. - N/A
a8 bt -
e kil rnAremitn soman, Kk
60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.03 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Frequency | PowerAbs | PowerRel |  atimit |
1.62600 GHZ 50,95 dBm 74.01d8 37.98.d8
162637 GHz -34.15 deém 57.18d8 -22.18.d8
1.62648 GHz 33.10d8 £.10d8
162672 GHz 55.87 d& -30.87 d&
230.000 ki % 1.62687 GHz -46.92 dem .96 dB -34.95 dB
575.000 kHz 3.000 kkiz 162752 GHz _52.23 dBm 75.26 d8 -30.23 d8

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dém  Offset 13.24 d8
SGL Count 100/100
®1Rm AvaPwr

Mode Sweep

Limit Gheck PAR
20 dBm 20
10 df
o
-10¢
20
30 /
N
" : N/A
-50
| ormtan eyt e N
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.59 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
| __Frequency | PowerAbs | PowerRel | alimit |
1.6 GHz -51.87 dBm -74.45 d& -38.87 dé
-34.94 dém 5753d8 -2253de
-10.54 dBm -33.13d8 -8.13 dB
-33.47 dém -56.06 dB -31.06 d&
7 -47.71 dBm -70.29 d8 -35.29 dB
575.000 kHz 164410 GHz -52.62 dem -75.20 d8 -30.62 dB
— —
Ready 7

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Ready

Spectrum
Ref Level 30.00 dém  Offset 13.24 d& Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit ¢heck PABS l
20 d8m 200 0
10 - ‘
)
o T
1\ ]
/ \
-10
/N
20
-30
; N/A
S "
@ B [ Jart Mo i
B e e VST U
50 df
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.12 dBm Tx Bandwidth 230.000 kHz RBW 2.000 kHz
Range Low | RBW | __Frequency | PowerAbs | PowerRel |
~1.000 MHz 3.000 KRz 165082 GHz 73.79d8
575.000 ki 3.000 kHz 166017 GHz S7.42d8
-230.000 kHz 3.000 kHz 166028 GHz -33.20d8
000 k 00 K 1.66052 GHz 55.65 dB
230.000 kHz 3.000 kHz 1.66067 GHz £9.69 d&
575.000 kHz 3.000 kkiz 166102 GHz -51.90 dém -75.01 d& -38.90 d
- —

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanrancas. FCC RADIO TEST REPORT Report No. : FG3D2704

Band 255 SCS 3.75kHz
Lowest Channel / 1SC47 /| BPSK Lowest Channel / 1SC47 /| BPSK-CP

Spectrum k2
Ref Level 30.00 d&m  Offset 13.24 d& Mode Sweep
SGL Count 100/100
®1m AvgPwr
Limit Gheck PARS ‘
20 dBm 2
10 d
o -y
-10 v
20
\
30
o
5 N/A
o/
S0 whor]
o T Ty -
50
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.26 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | Frequency | PowerAbs | PowerRel |
-1.00 575,000 & 1.62600 GHZ 51,97 dém 75.23d8
575 -230.000 kHz 162634 GHz -45.55 dém £68.61d8
162648 GHz -32.67 dém 55.93 d8
162672 GHz -7.80 dém -31.06d8
230.000 ki % 1.62683 GHz -32.04 dem 55.30d8
575.000 kHz 3.000 kkiz 162718 GHz -50.91 dem 74.17 dB -37.91d8
L JL J Ready » 4

Middle Channel / 1SC47 /| BPSK Middle Channel / 1SC47 /| BPSK-CP

Spectrum
Ref Level 30.00 dBm  Offset 13,24 d8 Mode Sweep
SGL Count 100/100
@ 1°m AvgPwr
Limit Gheck PARS ‘
20 dBm 2 T
oo
. ‘ ]
10
20
30
el
-40
7 N/A
50 b i
ey
I @ B O o py——
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
19.47 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
| __Frequency | PowerAbs | PowerRel | aLimit |
252 -49,12 dBm -68.59 d& -36.12 d&
-50.45 dém 69.51d8 -3491de
-37.18 dBm -56.64 d& -31.64 de
1155 dém 31.02 d8 -6.02d8
-34.47 dém -53.93d8 -18.93 dB
575.000 kHz _54.27 dBm 73.74 dB -41.27 d8
Dig Ready J

Highest Channel / 1SC47 /| BPSK Highest Channel / 1SC47 /| BPSK-CP

Spectrum
Ref Level 30.00 dém  Offset 13.24 d& Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit fheck PABS l
20 d8m 200
10 .
L 3 ]
-10 7N
20 2
2 =
-30
I
N/A
S0 Ay -
i WSRSAY) ey ARy R
50 df
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.58 dBm Tx Bandwidth 230.000 kHz RBW 2.000 kHz
Range Low | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
~1.000 MHz 3.000 KRz 165679 GHz -51.31 dém 74.89dB -38.31d8
575.000 ki 3.000 kHz 1.66014 GHz -46.18 dém 6075 d& 3475 d8
-230.000 kHz 3.000 kHz 166028 GHz 65 dém -56.23 d8 3123d8
000 k 00 K 1.66052 GHz -7.56 dém 31.14d8 6.14d8
230.000 kHz 3.000 kHz 1.66063 GHz -31.00 dém 54.58 d8 -19.58de
575.000 kHz 3.000 kkiz 166008 GHz -49.37 dém -72.95 d8 -36.37 dB
- —

Ready

TEL : 886-3-327-0868 Page Number : A3-8 of 33
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2704

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum

&

Ref Level 30.00 dém  Offset 13.24 d8
SGL Count 100/100
®1°m AvaPwr

Mode Sweep

Limit §heck

20 dBm 2

Hoiihy, o

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.43 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Frequency | PowerAbs | PowerRel | Alimit
1.6 1 GHz -50.07 dBm -73.50 dB -37.07 dé
162637 GHz -34.24 dém 57.67d8 2267 d8
1.62648 GHz -9.34 dém -32.77 d8 -7.77 dB&
162672 GHz 32.57 dBm 56.00 d8 31.00d8
230.000 i X 1.62687 GHz -45,60 dém 9.13 dB 34138
575.000 kHz 3.000 kkz 162718 GHz -52.05 dBm 75.48 dB -30.05 dé
L JL ] Ready 7

N/A

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 dém  Offset 13.24 d8
SGL Count 100/100
®1Rm AvaPwr

Mode Sweep

Limit Gheck
20 dBm 24U

AT

o

e insic )

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 22.74 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

| _Frequency | PowerAbs | PowerRel | alimit |

1.6 0 GHz 43 dB: -73.16 d& -37.43de

58.75d8 -2375dB

-32.77 d8 -7.77 d&

55.00 dB 30,90 d8

-69.45 d8 -34.45 d&

575.000 kHz 164411 GHz 53.31 dBm 76.04 dB -40.31 dB

L jt Ready J

N/A

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 ddm  Offset 13.24 d&
SGL Count 100/100
®18m AvgPwr

Made Sweep

Ready

Limit fheck PABS ‘
20 d8m 200
10 t [
° 1A
{1\ |
-10
20 7
-30 f
1
40 di .
M
S0 s i
L sl b er oS e O T F——
50 df
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.11 dBm Tx Bandwidth 230.000 kHz RBW 2.000 kHz
Range Low | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
~1.000 MHz 3.000 KRz 165081 GHz 5 74.32d8 38.21d8
575.000 ki 3.000 kHz 166017 GHz 57.68d8 2.68 di
-230.000 kHz 3.000 kHz 166028 GHz 33.14d8 £.14d8
000 k 00 K 1.66052 GHz 56.25 d& 31.25d8
230.000 kHz 3.000 kHz 1.66063 GHz -69.96 d8 -34.95 d8
575.000 kHz 3.000 kkiz 166103 GHz -51.85 dém -74.96 d& -38.85 d

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanrancas. FCC RADIO TEST REPORT

Report No. : FG3D2704

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 | QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum

&

Ref Level 30.00 dém  Offset 13.24 d8 Moade Sweep
SGL Count 100/100
®1°m AvaPwr

Limit Gheck PARS ‘
20 dBm 24
10 di
0 —— -
-10
20
‘/’
30 T
A,
-40
Yowe)
-50 A K
Y e A A A s
60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.41 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Frequency | PowerAbs | PowerRel |  atimit |
1.6 8 GHz -52.53 dBi -74.94d8 -39.53 dé
162634 GHz -70.33 d8 -35.33d8
162648 GHz 56.12d8 311248
162672 GHz -30.71d8 571d8
230.000 i % 1.62683 GHz 55.35d8 -20.35 dB
575.000 kHz 3.000 kkiz 162725 GHz 74.30 d8 -38.89 d8

N/A

Middle Channel / 1SC47 /| QPSK

Middle Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 dém  Offset 13.24 d8 Moade Sweep
SGL Count 100/100
®1Rm AvaPwr

Limit Gheck PARS ‘
20 dBm 24U T 5
104 1
| )
0 T A
/\
-10¢ 7
2 A
20 v
30 —
g
-40
S0 S ‘n
A T L7 Tv—
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 21.85 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
| __Frequency | PowerAbs | PowerRel | aLimit |
2 GHz -46.65 dBm -68.50 d&
GHz -46.43 dem £68.27 d&
8 GHz. -33.89 dBm -55.73 d8
2 GHz -9.03 dém 3087 dB
16 GHz 0S dBm -53.89 d8
575.000 kHz 164408 GHz -40.33 dBm 71.73dB
— —
Ready 7

N/A

Highest Channel / 1SC47 /| QPSK

Highest Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 ddm  Offset 13.24 d& Made Sweep
SGL Count 100/100
®18m AvgPwr

Limit fheck PABS l
20 d8m 200
10 :
T |
i | {
-10 -
20 .
s 7 \
-30
A
40 di
oy
& S pter] o, YO i
lonssrori i motssstp A R -
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.38 dBm Tx Bandwidth 230.000 kHz RBW 2.000 kHz
Range Low | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
~1.000 MHz 3.000 KRz 165082 GHz 75.74 dB -30.36 A6
575.000 ki 3.000 kHz 1.66014 GHz 6030 d& -3439d8
-230.000 kHz 3.000 kHz 166028 GHz -56.18 d8 31.18 d8
000 k 00 K 1.66052 GHz -30.90 d& -5.90d8
230.000 kHz 3.000 kHz 1.66063 GHz 54.51d8 -1951de
575.000 kHz 3.000 kkiz 166008 GHz -50.33 dém 7371 d8 -37.33 d

i Ready

N/A

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2704

Band 255 SCS 15kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum [

&

Ref Level 30.00 dém  Offset 13.24 dB

Mode Swaep
SGL Count 100/100

(@ 1°m AvgPwr

Limit ¢heck
20 dBA2AM

M1[1]

-3.79 dBm|
1.62650460 GHz|

CF 1.6266 GHz 1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 22.33 dBm

Standard: None

Tx Bandwidth 230.000 kHz

RBW  3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 kHz | 3.000 kHz 1,62562 GHz | -56.25 dBm -78.58 dB -43.25d8
-575.000 kHz | -230.000 kHz | 3.000 kHz 162636 GHz | -31.58 dém -53.92 dB -18.92 d8
-230.000 kHz | -115.000kHz | 3.000 kHz _ 1.62648 GHz -3.79 d8m -
115.000 kHz 230.000 kHz | 3.000 kHz 162672 GHz | -27.20 d8Bm
230.000 kHz 575.000 kHz 3.000 kHz 162696 GHz | -52.86 dém
575.000 kHz 1.000 MH2 3.000 kHz 1.62757 GHz 1B

Spectrum

=]

Ref Level 30.00 d8m Offset 13.24 d& & RBW 30 Hz
lo Att

0dE SWT  904ms @ VBW 100Hz Mode Sweep
SGL Count 30/30

(@1~ AvgPwr

-50 df

-60 d

CF 1.626483 GHz 201 pts

Span 8.13 kHz

‘Channel Power

Bandwidth 4.00 kHz Power -4.17 dBm Tx Total -4.17 dBm

L b, Ready
Date: 06
Spectrum k2 Spectrum k7
Ref Level 30.00 dBm  Offset 13.24 d8 Mode Sweep Ref Level 20.00 d8m  Offset 13.24d8 & RBW 30 Hz
| SGL Count 100/100 o att 0d8 SWT 604 ms @ VBW 100 Hz Mode Swesp
®17m AvgPwr SGL Count 30/30
Limit ¢heck PABS | | Mi[1] -2.73 dBm| @ 1/m AvgPwr
20 B 20 ! 1.64338450 GHz|
10 di il 10
ol ||
0 — + "} 0
-10 dm -
N‘ -10d
20 v
Ju -20
a0 }, ,,% NN M
- ,)Il« j ! RS T
s0 oY m A,\,w/“
RS Y. e T )
l 50 di
CF 1.6435 GHz 1334 pts Span 2.0 MHz -
fSpectrum Emission Mask Standard: None
Tx Power 22.48 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency Power Abs | Power Rel ALimit 0
-1.000 MHz __-575.000 kz | 3.000 kHz | 164269 GHz 5212dBm | -74.60d8 | -39.120B
575.000kHz | -230.000kHz | 3.000 kHz 1.64326 GHz 3042d8m | 5200ds | -17.90dB |
230,000 kHz | -115.000 kHz 3.000 kHz | 1.64338 GHz -2.73 dBm 252148 -0.21 d |CF 1.643383 GHz 201 pts Span 8.13 kHz
115.000kHz | 230000 kHz | 3.000 kHz | 1,64362 GHz 2502d8m | 47.50d8 | -2250dB Channel Povier
230000 kHz  575.000kHz | 3.000 kHz | 1.64375 GHz 7084ds | -35.94dB 3
575.000 kHz 1.000 MH2 3.000 kHz 164442 GHz -78.07 d8 -42.59 dB Bandwidth 4.00 kHz Power -4.71 dBm Tx Total -4.71 dBm )
—

)i )|

Ready

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dém  Offset 13.24 d& Mode Sweep
SGL Count 100/100
@®17m AvgPwr

Limit $heck PARS I
20 d8m 20
10 i

I

I
0 I

: P,
P A %”k
W ———— e

CF 1.6604 GHz 1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 23.07 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 kHz 3.000 kHz | 1.65957 GHz -54.68 di - -41.68 dB
-575.000 kHz -230.000 kHz 3.000 kHz | 1.66016 GHz -31.20 dBm -19.27 d&
-230.000 kHz -115.000 kHz 3.000 kHz | 1.66028 GHz -3.87 dBm -1.95d8
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -26.45 dBm -24.52.dg
230.000 kHz 575.000 kHz 3.000 kHz | 1.66063 GHz -50.87 dBm | -38.94 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.66098 GHz -55.55 dBm -42.55 dB

| Ready 4

N/A

TEL
FAX

: 886-3-327-0868
: 886-3-327-0855
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ssanrancas. FCC RADIO TEST REPORT

Report No. : FG3D2704

Band 255 SCS 15kHz

Lowest Channel / 1SC11 / BPSK

Lowest Channel / 1SC11 / BPSK-CP

Spectrum k2

Ref Level 30.00 dom  Offset 13.24 d& Made Sweep
S Xount 100/100
(@17 AvgPwr
Limit heck PAES ™Mi[1] ~3.66 dBm]
20 B 20 1.62672000 GHZ|

I — .

CF 1.6266 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 22.95 dBm Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low. Range U] RBW. Frequen: Power Abs ALimit
000 MHz, [ iz 3.000 kFz | 162577 GHz 5471 dBm | -4171de
-575.000 kHz | -230.000 kHz 3.000 kHz 1.62633 GHz -47.90 dBm -35.85d8
-230.000 kHz | -115.000 kHz 3.000 kHz | 162648 GHz | -26.71 dBm -24.66 d
115.000 kHz | 230.000 kHz 3.000 kHz | 162672 GHz -3.66 dBm | -1.62d8
230.000kHz | 575.000 kHz 3.000 khz | 162684 GHz -31.04 dm | -18.99 de
575.000 kHz 1000 iz 3.000 kHz 1.62718 GHz -50.71 dBm -73.66 d8 -37.71dB

N/A

Middle Channel / 1SC11 / BPSK

Middle Channel / 1SC11 / BPSK — CP

Spectrum k2
Ref Level 30.00 dom  Offset 13.24 d& Made Sweep
SGL Count 100/100
(@17 AvgPwr
Limit Gheck PAES mi[t] ~2.69 dBm|
20 B 20 1.64361850 GHz|

i o
VT [ Ao b,
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.45dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Range Low Range U RBW Frequens Power Abs Power Rel ALimit
-] 0 MH: -575.000 kHz 3.000 kHz | 1.64251 GHz -50.67 dBm | -74. -37.67 dB
-575.000 kHz -230.000 kHz 3.000 kHz 1.64308 GHz -46,92 dBm. -70.38 d& -35.38 d&
-230.000 kHz -115,000 kHz 3.000 kHz | 164338 GHz | -26.43 dBm. -40.80 dB -24.89 dB
115.000 kHz 230.000 kHz 3.000 kHz | 1.64362 GHz -2,69 dBm | -26.15d8 -1.15 dB
230.000 kHz 575.000 kHz 3.000 kHz | 1.64373 GHz -29.91 dBm | -53.36 d8 -18.36 dB.
575.000 kHz 1.000 MH2 3.000 kHz 164411 GHz -51.97 dBm -75.42 dB -38.97 dB.

el

Spectrum k7

Ref Level 30,00 dém  Offset 13.24 d8 w RBW 30 Hz

o Att 30d8 SWT  G04ms @ VBW 100Hz Mode Sweep
SGL Count 30/30
[@17m AvgPwr
20
10
[
-10
=8 RTATA
rslcaad A~V
40 di
50 df
50
CF 16436185 GHz 201 p Span 8.13 kHz

Channel Power
Bandwidth 4.00 kHz Power -2.47 dBm

H ] Ready

Tx Total -2.47 dBm

Highest Channel / 1SC11 / BPSK

Highest Channel / 1SC11 / BPSK-CP

Spectrum [’EVE]
Ref Level 30.00 dém  Offset 13.24 d& Mode Sweep
SGL Count 100/100
@®17m AvgPwr

Limit §heck FAJL J [TEY] ~2.86 dBm|
20 dBf21M 1.66052080 GHz|

10 i

it

TP
: ly

1

-

1)

8

P f ol

hy

¢ Loreathi

CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.06 dBm Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 kHz 3.000 kHz | 1.65943 GHz -56.70 dBm | .76 dB -43.70 dB
-575.000 kHz -230.000 kHz 3.000 kHz | 1.65995 GHz -50.53 dBm -37.59 d8
-230.000 kHz -115.000 kHz 3.000 kHz | 1.66028 GHz -25.60 dBm -22.66 dB
115.000 kHz 230,000 kHz 3.000 kHz 1.66052 GHz* -2.86 dBm”* | 0.08 dB*
230.000 kHz 575.000 kHz 3.000 kHz | 1.66063 GHz -30.63 dBm | -17.69 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.66139 GHz -53.50 dBm 75.56 dB -40.50 dB

J Ready

A

Ilmm AVGPWr

10

o

-10

20

W

30 d B

-40

50

50

70

CF 1.6605208 GHz 201 p Span 8.13 kHz
Channel Povier

Bandwidth 4.00 kHz Power -3.03 dBm Tx Total -3.03 dBm

Spectrum -z

Ref Level 20,00 d6m  Offset 13.24d8 & RBW 30 Hz
o Att 30d8 SWT  G04ms @ VBW 100 Hz Mode Sweep
SGL Count 20/30

J Ready

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 255 SCS 15kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum

]

SGL Count 100/100
®1Rm AvaPwr

Ref Level 30.00 d8m  Offset 13.24 d&

Mode Sweep

Limit Gheck
20 dBm 24

10 df

S0 \

[YPTIRN Sy ey
“50 dem

I TTTTTTV g

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.52 dBm
Range Up |

Standard: None
Tx Bandwidth 230.000 kHz

| _PowerAbs | PowerRel | aLimit |

RBW 3.000 kHz

-575.000 kHz 4136 d8
-20.05 dB
2.12 d
162672 GHz -24.69 dB
162688 GHz -37.60 dé.
162724 GHz -43.70 dB
L JU J 4

N/A

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

&

SGL Count 100/100
®1Rm AvaPwr

Ref Level 30.00 dBm  Offset 13.24 d&

Mode Sweep

Limit Gheck mi1] 2.97 dbm)|
20 B 20 1.64338450 GH2|
10d +

|

o o
-10 -
20
30
“ N/A
=0 ot it

N M

e e e il s L, T
CF 1.6435 GHz 1334 pts Span 2.0 MHz

fSpectrum Emission Mask Standard: None

Tx Power 23.46 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-575.000 kHz 1.64252 GHz 58 di -78.04 d8 -41.58 dé
-230.000 kHz 1,64326 GHz S414d8 -10.14dB
-115,000 kH. 8 GHz 26.43d8 14348
iz 30.000 1,64362 GHz C -50.46 dB 25.45 dB
575.000 & 2.000 kHz 1.64385 GHz -51.58 dém 75.04d8 -40.04 dB.
575.000 kHz 1,000 MHz 3.000 kkz 164414 GHz -56.31 dBm 79.77 dB -43.31 dB
L JL ] Ready p)

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

fSpectrum Emission Mask
Tx Power 22.60 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aAlimit |
-1.000 MHz __-575.000 kFiz 3.000 kHz 165067 GHz 49,79 dém 72.30d8 -36.79.d8
575.000 kHz 3.000k 166016 GHz 16 dBm 54.75d8 -19.75dB
-230.000 ki 3.000 kHz 1.66028 GHz 05 dém 26,65 d8 165 d8
115.000 k 3.000 kHz 1.66052 GHz 5.86 dBm -48.46 dB 3.46 dB
230.000 kHz 3.000 kHz 1.66063 GHz -49.93 dém 7253d8 7.53 de
575.000 kHz 1.000 MH2 3.000 kHz 166106 GHz _52.47 dBm _75.06 d8 -30.47 dB

- —
L JU J Ready e e 4

Ref Level 30.00 dom  Offset 13.24 d& Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit Gheck PARS l
20 dBf 20
| a
10 T ‘”
. IR
o 'ﬂrr hn
I !
-10 T
'l“ i
-20 I
" 1
P i
30 'f(" I
“40d A
F N/A
L ranpntimsiee? hangarnn A e o st
CF 1.6604 GHz 1334 pts Span 2.0 MHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2704

Spectrum

&

Ref Level 30.00 d8m  Offset 13.24 d&
SGL Count 100/100

Made Sweep

heck

PARS

[TEY]

1

~2.50 dBm|
1.62672000 GHz|

i
!

-50
T T —

WAL

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

pectrum Emission Mask
Tx Power 22.97 dBm

-230.000 kHz | -115.000 kHz |

Range Low RangeUp |  RBW
-1.000 MHz __-575.000 kHz | 3.000 kHz 162601 GHz
575.000kHz | -230.000kHz | 3.000 kiHz 162637 GHz |

Standard: None
Tx Bandwidth 230.000 kHz

1.62648 GHz

000 kHz
00

18:33:28

Date: 12.JUL.2024

RBW 3.000 kHz

-25.45 dB_
de

Ref Level 30.00 dom  Offset 13.24 d& Made Sweep
SGL Count 100/100
®17m AvgPwr
Limit §heck PAES Mi[1] ~3.34 dBm)|
20 dBrm 21 1.64362000 GHz|
10 d ﬂ'
’
0 —
-10 dBm + —].
20
a0 jﬂ
40d
i [ YT T
GF 1.6435 GHz 1334 pts Span 2.0 MHz
pectrum Emission Mask Standard: None
Tx Power 22.61 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Uj Frequen Power Abs | avimit
~1.000 MHz __-575.000 kHz | ~51.18 dém 38188
575.000 kHz | -230.000 kHz | -47.17 dém 3478d8.
-230.000 kHz | -115.000 kHz | 24748
kHz -0.96 dB

kHz

BEEEE

-18.49dp
-38.8:

Ref Level 30.00 d&m Offset 13.24 d8 Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit fheck PARS M) ~2.27 dBm|
20 dBm24Y 1.66052080 GHz|
i Jﬂ
. i m’“w
-10 de ml
-20
30 ,{ﬂ' y M
. AW
-50
" xMNMM Wmum_,w

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

fSpectrum Emission Mask ‘Standard: None
Tx Power 23.65 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Low Range Uj W Frequency Power Abs__| Power Rel sLimit
-1.000 MHz 575000 kz | 3.000 KAz 165666 GHz | -53.76 dém 77.41 d8 40.76 dB
575.000 kHz | -230.000kHz | 3.000 kHz 1 5 7063d8 | -35.63dB
230000 kHz | -115.000kHz | 3.000 kz 166028 GHz | 2516 d8
115.000kHz | 230000 kHz 166052 GHz | 09248
661 3

20:43:46

Date: 12.JUL.2024

Spectrum

Offset 13.24d8 & RBW 30 Hz

Ref Level 30,00 dém
Att 30d8 SWT  G04ms @ VBW 100 Hz

o
SGL Count 30/30

Mode Sweep

[e R Avgewr

20 d

AV | o e
0
50 df
-0
2GHz___ 201 pts Span .13 kHz

LD
Channel Power
Bandwidth 4.00 kHz

Power -2,24 dBm

Tx Total -2.24 dBm

JU

Date: 12.JUL.2024 22:55:54

Spectrum

Ref Level 20.00 dém  Offset 13.24d8 & RBW 30 Hz

30d8 SWT  G04ms @ VBW 100 Hz

fo Att
SGL Count 30/30

Mode Sweep

[errm Avgewr

50 df

-70

CF 1.64362 GHz

201 pts

Span 8.13 kHz

Channel Power
Bandwidth 4.00 kHz

Power -3,22 dBm

Tx Total -3.22 dBm

JU

Date: 15.0UL.2024 15

Spectrum

Ref Level 20,00 d6m  Offset 13.24d8 & RBW 30 Hz

o Att 30d8 SWT  G04ms @ VBW 100 Hz

SGL Count 30/30

Mode Sweep

[e 1 Avgewr

CF 1.6605208 GHz

201 pt;

pan 6.13 kHz

annel Po
Bandwidth 4.00 kHz

Power -2.92 dBm

Tx Total -2.92 dBm

L JU

Date: 15.JUL.2024 15:

886-3-327-0868
886-3-327-0855

TEL:
FAX:
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Band 255 SCS 15kHz
Lowest Channel / 3SC0 / QPSK Lowest Channel / 3SC9 / QPSK
(Specmam | =) (Specmam =

Ref Level 30.00 d8m  Offset 13.26 d& Made Sweep

Ref Level 30.00 dom  Offset 13.28 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
®17m AvgPwr ®17m AvgPwr
Limit heck PAES [ Limit (heck PARS ‘ |
20 a8 20 o820 !
10 di ‘ 10 di ‘
I [ 11
o 4 o T !
: i B ; =i
-1 ! 104 ! |
M T
20 i 20 § t
0 i )
20 0 7 {,‘
40 4 L 4 3
S0 s \u a8 5 \N Mg
o .
ol I R T bk m Loy —— T Mt Lt
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 22.08 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 21.69 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | __Frequency | PowerAbs | PowerRel | _Alimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.000 MHz __-575.000 kHz 162567 GHz 5224dBm | -74.31d8 __ -39.24d8 -1.000 MHz __-575.000 kHz 162600 GHz ~53.16 dbm 7485d8 _ -40.16 B
575.000 kHz | -230.000 kHz 162636 GHz 3099dBm | 6206d8 | -27.06dB 575.000 kHz | -230.000 kHz 1.62629 GHz -46.87 dBm 48.57ds | -3357d8
-230.000 kHz | -115.000 kHz 162648 GHz -11.20dBm | -33.28d8 82848 -230.000 kHz | -115.000 kHz 1,62648 GHz -30.83 dBm 52.52d8
115000 kHz | 230000 k 162672 GHz -3023dBm | -52.31ds | -27.31dB 115000 kHz | 230.000 kHz 162672 GHz -10.08 dBm 317748
230.000 kHz | 575.000 kHz 1.62684 GHz -47.11 d8m 60.19ds -34.19dB 230000 kHz | 575.000 kHz 1.62683 GHz -41.20 d8m 62.98 d8
575.000 kHz 1,000 MHz | 3.000 kHz 162719 GHz _5468dBm | 76.75d8 41688 575.000 kHz 1,000 MHz | 3.000 kHz 162719 GHz _52.96 dBm _74.65 dB
™ - —— - - S—
Ready  WAMNRNARD

Ready LLITTEL

Middle Channel / 3SC0 / QPSK Middle Channel / 3SC9 / QPSK

Ref Level 30.00 dBm  Offset 13.28 c& Mode Sweep
Ref Level 30.00 d8m  Offset 13.28 d8 Mode Sweep SGL Count 1007100
SGL Count 100/100 ®1Rm Avgur
[S1Rm AVgEwr . Limit §heck PARS
Limit fheck PAES [ s
20 dBm 2L 20
i o
ol | " 10 f \
, [[ | odem }f i
_ i i T i !
-10 dem— § |v|| T — T nlﬂ‘
20 dﬂ "l\vl 204 J[A’
30 30 4
40 )/\ -40 d
50 1 i LT
I B, T T T bbbl ML it TV o
T—— e
CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 22.08 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz ower 22.18 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | __Frequency | PowerAbs | powerRel | aLimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz | -575.000 kHz 1.64291 GHz -52.08 dBm -74.16d8 -39.08 d8 -1.000 MHz | -575.000 kHz 3.000 kHz 1.64202 GHz -54.12 dBm 76.30 dB 41.12d8
-575.000 kHz | -230.000 kHz 164326 OHz -40.44 dBm -62.51d8 =2751de 575,000 kHz | -230.000 kHz 3,000 kHz 1.64322 GHz -49,18 d8m 71,36 dB 36,36 d8
-230.000kHz . -115.000 kHz 1,64336 6tz cLLEs chm, 52938, Baad -230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -30.64 dBm 5281 de -27.81d8
1s000ikz  230000kH: 104362 Ohiz dodm | S0k S 115.000 kHz | 230.000 kHz | 3.000 kHz 1.64362 GHz -0.95 dem 32128 7.12d8
200000kiz 575000 KH: Lodore e Boacn 29048 o 230.000 kHz | 575.000 kHz 3,000 khz 164373 GHz -38.54 dBm 60.72 dB 25.72.d8
2 a = = = = 575.000 kHz 1.000 MH2 3.000 kHz 164409 GHz -53.55 d8m -75.72 dB -40.55 d8
v Y ﬂ e
Ready [TTITITIT) 4 [ T\ )‘ Ready [T )

Highest Channel / 3SC0 / QPSK Highest Channel / 3SC9 / QPSK

Spectrum &2 Spectrum kg
Ref Level 30.00 dom  Offset 13.28 d& Mode Sweep Ref Level 30.00 dom  Offset 13.28 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
©18m AvgPwr @ 18m AvgPwr
Limit heck A Limit heck Al
20 dBf 20 20 dBf 20
10 t 10
[
o = ! T 0 -
1
-10 1l ‘l'\‘ -10
20 ]Ll'(i 20
-0 ‘h‘" -0
f 1
o = 4 o
N A\
50 Vaad o -0 s
" e A8 R (TSP PRV D S bt OTTOI TINTTT O et bbb sl b
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.32 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.17 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz 575000 kHz | 3,000 kHz 1,65980 GHZ ~52.79 dBm 75.12 dB 38.79d8 -1.000 MHz __ -575.000 kz | 3.000 kHz 1,65980 GHZ ~52.78 dbm 74,95 d8
-575.000 ki -230.000 kHz 3.000 kHz 1.66016 GHz -41.54 dBm -63.86 d8 -28.86 dB. -575.000 kHz -230.000 kHz 3,000 kHz 1.66017 GHz -47.53 dBm -69.70 d&
230000 kHz | -115.000 k 3.000 kHz 1,66028 GHz -11.55 dém 3388 d8 8838 -230.000 kHz | -115.000 kH 3.000 kHz 1,66027 GHz -25.15 dBm
115.000 kHz 230,000 kHz 3.000 kHz 1.66052 GHz -30.04 dBm -52.36 dB 7.36 di 115.000 kHz 230,000 kH: 3.000 kHz 1.66052 GHz -9.78 dBm
230.000 kHz | 575.000 kHz iz 1.66064 GHz -48.36 dBm 70.69 dB -35.69 dB 230000 kHz | 575.000 kH 3.000 kHz 1.66063 GHz -39.12 dBm
575.000 kHz 1.000 MHz | 3.000 kHz 166118 GHz -53.87 dam 76.10 dB -40.87 dB 575.000 kHz 1.000 MHz | 3.000 kHz 166009 GHz -52.97 dBm
)i

] B, Ready [TTTTITIT = 4 i J Ready

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 255 SCS 15kHz

Lowest Channel / 6SC0 / QPSK

Lowest Channel / 6SC6 / QPSK

N

Spectrum u%' Spectrum n?
Ref Level 30.00 dom  Offset 14,10 d& Made Sweep Ref Level 30.00 dom  Offset 14,10 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
®17m AvgPwr ®17m AvgPwr
Limit heck PAES [ Limit (heck PARS ‘ |
PEY | 20 B2 | !
10 di ‘ 10 di ‘
[
o o
=] =
=T
-10 -10 di + i
-20 -20 n
30 30 -
/
-40 -40
aad
50 - 50
WM,MJ.MLJAMM TR TR P I AT Wt
5t}
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 21.08 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 21.03 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | _Frequency | PowerAbs | PowerRel Alimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz __-575.000 kHz 162599 GHz E 72,85 d8 38.77 0B -1.000 MHz __-575.000 kHz 162595 GHz -52.78 dbm 7381d8 39.78 A8
575.000 kHz | -230.000 kHz 162637 GHz 40.73d8 2573 d8 575.000 kHz | -230.000 kHz 162637 GHz -47.71 dém 48.74d8 33.74d8
-230.000 kHz | -115.000 kHz 162648 GHz -36.53 d8 -1153d8 -230.000 kHz | -115.000 kHz 1,62648 GHz 9,43 dBm -50.46 d8 -25.45 d8
115000 kHz | 230000 k 162672 GHz 48.53d8 235348 115000 kHz | 230.000 kHz 162672 GHz -14.43 dBm 35458 -10.45 d8
230.000 kHz | 575.000 kHz 1.62684 GHz -45.23 d8m -66.31 8 3131d8 230000 kHz | 575.000 kHz 1.62683 GHz -43.56 dBm 64.50 d8 -20.59 d8
575.000 kHz 1,000 MHz | 3.000 kHz 162739 GHz -53.33 dBm 74.41d8 -40.33 dB 575.000 kHz 1,000 MHz | 3.000 kHz 162730 GHz _54.21 dBm _75.24 d8 4121 dB
N T Ry WANRRARE 98 i Y

Ready LLITTEL

Middle Channel / 6SC0 / QPSK

Middle Channel / 6SC6 / QPSK

Spectrum 2 Spectrum k7
Ref Level 30.00 d&m  Offset 14,10 d8 Mode Sweep Ref Level 30.00 d&m Offset 14,10 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17m AvgPwr @1°m AvgPwr
Limit fheck PAES [ Limit Gheck PARS [ |
20 dBm 21 20 dBr 200 |
10 di ‘ 10 di ‘
o
[ | |
0 - T o T T |
-10 dBm—| J% 1 1 10 B 4 :
20 I I, = ]
F i P
I 1
30 LY 30 L
-40 7 £ . 40
50 kg b 2V . P Mg
| 2 ]
SYNTTETAN (A i SLE T X TR O RO ! ST N
CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None Spectrum Emission Mask ‘andard: None
Tx Power 21.62 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 21.82 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | __Frequency | PowerAbs | PowerRel | _Alimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |
~1.000 MHz | -575.000 kHZ 1.64286 GHZ -47.87dBm | 604908 -34.87dB -1.000 MHz 575000 kHz | 3.000kHZ 1.64277 GHZ ~52.98 dBm 7479 d8
575.000 kHz | -230.000 kHz 1.64326 GHz 3063dBm | 61.25d8 | -26.25dB 575.000kHz | -230.000kHz | 3.000 kH 1,64324 GHz -31.14 dBm 62,96 d8
-230.000 kHz | -115.000 kHz 164338 GHz -1457dBm | -36.19d8  -11.19dB 230000 kHz | -115.000kHz | 3.000 kHz 164338 GHz -28.46 dBm 50.27 d8
115000 kHz | 230000 kHz 1,64362 GHz -26.98 dBm 60ds  -2360de 115000 kHz | 230000 kHz | 3.000 kHz 1.64362 GHz -13.80 dBm 35,62 d8
230.000 kHz | 575.000 kHz 1.64373 GHz -44.60 dBm 6622d8 312248 230,000 kHz | 575.000 kHz | 3.000 kH 1.64374 GHz -42.37 dém 64.60d8
575.000 kHz 1,000 M 164420 GHz 5256 dBm | 74.18dB __-30.56dB 575.000 kHz 1,000 MHz | 3.000 kHz 164417 GHz _53.18 dBm 74.90d8 _-40.18dB
- P— -
Jj Ready [T ] )i Ready [T 4

Highest Channel / 6SC0 / QPSK

Highest Channel / 6SC6 / QPSK

Spectrum &2 Spectrum kg
Ref Level 30.00 dm  Offset 14,10 d& Mode Sweep Ref Level 30.00 dom  Offset 14.10 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
©18m AvgPwr @ 18m AvgPwr
Limit fheck PAES [ Limit fheck PABS l [
20 B 20 20 B 20 | !
10 } —~ 10
o ! 0
T P =
10 ‘I 10 ¥ 1 1
z d 1 ‘ i i
[T, T
20 + 20 o
[ W 7 "
a0 e t 30 i T
%4 %4 I
k™ y %
S0 o mLU"V “ML_%%‘ S0 ot " Mo i
‘ r j IR I o i 3
i ww‘uhuwm.u/m TR TRV . A FVSRTINY AT T R
i i
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 21.68 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 21.13 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz 575000 kHz | 3,000 kHz 165674 GHZ 37.98 08 -1.000 MHz __ -575.000 kz | 3.000 kHz 165674 GHz ~53.76 dBm 74,89 d8 40.76 dB
-575.000 ki -230.000 kHz 3.000 kHz 1.66017 GHz -575.000 kHz -230.000 kHz 3,000 kHz 1.66014 GHz -46.35 dBm -67.48 d8 48 dB
230000 kHz | -115.000 k 3.000 kHz 1,66028 GHz -230.000 kHz | -115.000 kH 3.000 kHz 1,66028 GHz -28.31 dBm 49.44d8 24.44d8
115.000 kHz 230,000 kHz 3.000 kHz 1.66052 GHz 115.000 kHz 230,000 kH: 3.000 kHz 1.66052 GHz -14.08 dBm -35.21d8 -10.21 d8
230.000 kHz | 575.000 kHz iz 1.66065 GHz 230000 kHz | 575.000 kH 3.000 kHz 1.66064 GHz -42.46 dBm $3.50d8
575.000 kHz 1.000 MHz | 3.000 kHz 166103 GHz -51.75 dam -38.75 dB 575.000 kHz 1.000 MHz | 3.000 kHz 166121 GHz _54.12 dBm 75.2:
D¢ ] Ready 4 i | Ready

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum

]

SGL Count 100/100
®1Rm AvaPwr

Ref Level 30.00 d8m  Offset 15.66 d& Made Sweep

Limit Gheck
20 dBm 24

50

LM\\»AWM -‘J\r"“J oA ‘v\»»'”-*"’.

50

Y TR YR

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 20.57 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | auimit |
-1.000 MHz __-575.000 kHz 162569 GHz ~50.08 dém —70.65 dB 37.08 08
162637 GHz -37.04 dém 57.61d8
162648 GHz -19.61 dém
162672 GHz -17.94 dém
7 % 1.62683 GHz -37.25 dem
575.000 kHz 3.000 kkz 162721 GHz -50.67 dBm
i Ready

Middle Channel / 12SC0 / QPSK

N/A

Spectrum

SGL Count 100/100
®1Rm AvaPwr

Ref Level 30.00 d8m  Offset 15.66 d8 Made Sweep

Limit Gheck
20 dBm 24

50

B

e rlipndod
50

LT TV SR

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 20.68 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz 0 -49.95 dBm -70.63 dB -36.95 dé
-37.06 dém 57.74d8 74ds
-18.32 dBm -39.00 d8 -14.00d8
-17.62 dém 38.30d8 -13.30d8
164373 GHz -37.36 dem 58.04d8 3.0¢d8
164412 GHz -50.81 dBm 71.43 dB -37.81dB

Ready

4

Highest Channel / 12SC0 / QPSK

N/A

Spectrum

Ref Leve
SGL Count 100/100
©18m AvgPwr

30,00 dém  Offset 15.68 d8 Made Sweep

Limit §heck
20 dBm 20

PARS l

ol

RT3 g

R TV

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 20.35dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | RBW | __Frequency | PowerAbs | PowerRel |  aALimit |
-1.000 MHz 3.000 kHz 165674 GHz -50.27 dém 70.62 dB 372708
-575.000 ki 3,000 kkz 166017 GHz -37.30 dém 57.65d8 -22.65dB
-230.000 ki 3.000 kHz 1.66028 GHz -18.22 dém -38.58 d8 -1358d8
115.000 k 3.000 kHz 166052 GHz -17.70 dém -38.05 dB -13.05dB
230.000 kHz iz 1.66065 GHz -38.12 dém 58.47d8 23.47dB
575.000 kHz 3.000 kkz 166109 GHz _51.42 dBm -71.77 dB -38.42 dB

- —
L bjd Ready 4
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Report No. : FG3D2704

Conducted Spurious Emission

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / BPSK

Spectrum
Ref Level 20.00 dBm  Offset 12,60 dB Mode Sweep

SGL Count 30/30

@1 12
Limit Gheck ARS
Line _#PURIOUS_} INE_ABS A

0

Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
30.000 MHzZ 626 100,000 kHz 1 S GHz 92 dém
100.000 kHz 1 7 GHz dém
—
WNENENNED 4

Ready

Middle Channel / 1SC0 / BPSK

Spectrum
Ref Level 20.00 dem  Offset 12.60 d Mode Sweep
SGL Count 30/30

Limit heck
Line _$PURIOUS_| INE_ABS

0
-10
SPURIOL
20
30 di
1 - M‘ P = TN
50
70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit |
30.000 MHzZ 1.643 GHz 100,000 kHz 1.64214 GHz -25.07 dam
1.644 GHz 18.000 GHz 100.000 kHz 1.64487 GHz -25.98 d8m
L JL J Ready y ]

Spectrum [“é’i
Ref Level 20.00 ddm  Offset 12.60 d& Mode Sweep
sal 30/30
1
heck
Line _§PURIOUS_|INE_ABS
o
30d
-0
! P SRPRRINT BTN yw o v
Wil —" v i
60
-70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Range Love Rangeup | RBW | Frequency | PowerAbs |  auimit |
30.000 MHz 1.660 GHZ 100,000 kHz 1.65904 GHz -36.00 dBm -23.00 dB
1.661 GHz 18.000 GHz 100.000 kHz 1.66340 GHz 25.91 d8m -12.91 dB
- —
vd)
) Ready OO ) 4
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Emission limits for protection of aeronautical service

Band 255

Carrier off

Spectrum e
Ref Level -10.00 dem__ Offset _13.26 d& Mode Sweep
@1 Max

Ui n

it §heck
Line _§PURIOUS_| INE_ABS.
20

-30 dBm—

40

-100 dBm

Start 1.559 GHz 105 pts Stop 1.61 GHz

Spurious Emissions

Rangelow |  RangeUp | RBW. | Frequency | __Powerabs | ALimit |
1.559 GHz 1.610 GHz 79 Ghz ~71.95 dey -21.95 di

1.000 MHz 1.608

m 2
LI e 4
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2704

Band 255 SCS 3.75kHz
BPSK

Lowest Channel / 1SCO0 Carrier on Lowest Channel / 1SCO0 Discrete

Spectrum

=)

Spectrum
Ref Level 0.00 d8m

oOffset 13.28 d8 Moade Sweep

Ref Level 0.00 dsm

Offset 13.28 d8 Mode_Auto Sweep

(@1 Max (01 Max
Limit Gheck PARS Limit Gheck PABS
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS. PABS
-10
20 20
-30 df -30d
40d
3
LINE_ABS
50 "_W‘
70 70
80 80
-0 -0
Start 1.550 GHz 202 pts Stop 1.61 GHz Start 1.550 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.57426 GHz -51.63 dam -11.63 dB 1.559 GHz 1.605 GHz 30.000 kHz 1.60161 GHz -58.66 dam -8.66 dB
1.605 GHz 1.610 G 1.000 MHz 1.60502 GHz -53.68 dBm -13.81 dB 1.605 GHz 1.610 GHz 30.000 kHz 1.60507 GHz -60.28 dBm -10.61 dB
Measuring...  Lunis il = 4

1 | Measuring... [ TTTTTI = 4 L JL

Middle Channel / 1SCO Carrier on Middle Channel / 1SCO0 Discrete

& Spectrum
offset_13.28 d8 Mode_Auto Sweep Ref Level 0.00 d8m _ Offset 13.28 d8 Mode _Sweep
1 Max
heck PABS Limit §heck PARS
Line _§PURIOUS_| INE_ABS PABS Line _BPURIOUS_} INE_ABS, PABS
-10
20 20
30 d -30d
B _LINE_ABS_ i
E— SPURIOUS_LINE_AB
50 y
70 70
80 80
-0 -0
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions.
Rangelow | Rangeup | RBW I Frequen | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |

1,559 GHz 1,605 GHz 1.000 MHz 1.60250 GHz -52.86 dBm -12.86 dB 1,559 GHz 1,605 GHz 30.000 KAz 1.60234 GHz -59.16 dBm -9.16 dB

1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.02 dBm -14.14 0B 1.605 GHz 1.610 GHz 30.000 kHz 1.60513 GHz -61.16 dBm -11.81 dB
L Difl | Measuring... gl 4 JL 1 Measuring... GURARINND ™y 4

Highest Channel / 1SCO Carrier on Highest Channel / 1SCO Discrete

&

Spectrum
Ref Level 0.00 d8m

Spectrum

Offset_13.28 d8 Mode Sweep

Ref Level 0.00 dam__Offset 13.28 d Mode_Auto Sweep
(@1 Max
Limit qheck PABS heck
Line _BPURIOUS_| INE_ABS PABS Line _BPURIOUS_| INE_ABS PABS
B -10
-20 -20
=30 -30
| SPURIOUS_LINE_ABS_ 0,
F
1 R S e
«, o oY T TR ks R (N g e e
-70 -70
-80 -80
20 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.55923 GHz -50.64 dBm -10.64 dB 1.559 GHz 1.605 GHz 30,000 kHz 1.57968 GHz -58.72 dBm -8.72 B
1.605 GHz 1.610 G 1.000 MHz 1.60502 GHz -54.07 d8m -14.19 dB 1.605 GHz 1.610 GHz 30.000 kHz 1.60514 GHz. -60.70 d&m -11.39 dB
L :1 | Measuring..  @RANEN = ] L :1 | Measuring... 4
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Band 255 SCS

3.75kHz

BPSK

Lowest Channel / 1SC47 Carrier on

Lowest Channel / 1SC47 Discrete

Spectrum

=)

Ref Level 0.00 d8m__Offset 13.28 d8 Mode_Auto Sweep
(@1 Max

Limit Gheck

Line _§PURIOUS_| INE_ABS
20
30 di

PURIOUS_LINE_ABS_

d 4
e e e
50
70
80
-0
Start 1.550 GHz 202 pts Stop 1.61 GHz
Spurious Emissions

Rangelow | Rangeup | RBW. | Frequency Power Abs | Alimit

1.559 GHz 1.605 GHz 1.000 MHz 1.60113 GHz -52.85 dém -12.85 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.00 dBm -14.12 dB
i - )
Measuring...  Lonin il 4

Spectrum

Ref Level 0.00 d8m__Offset 13.28 d8 Mode Sweep
1 Max
Limit Gheck
Line _§PURIOUS_| INE_ABS.
20
a0d
4
40d X
3
LINE_ABS
o ; D o |
70
80
-0
Start 1.550 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.59014 GHz -57.49 dBm ~7.49 dB
1.605 GHz 1.610 GHz 30.000 kHz 1.60905 GHz -56.26 dBm -25.68 dB
] Measuring...  UANLN = 4

Middle Channel / 1SC47 Carrier on

Middle Channel / 1SC47 Discrete

Mode_Auto Sweep

Fhock
Line _§PURIOUS_| INE_ABS
20
304
PURIOL
s0d
50
70
80
-0
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW I Frequency |___Powerabs | ALimit |
1,559 GHz 1,605 GHz 1.000 MHz 1.58974 GHz -52.71 dBm -12.71 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.02 dBm -14.13 dB
Di Measuring... U 4

Spectrum

Mode _Sweep

Ref Level 0.00 d8m _ Offset 13.28 d8
Limit Gheck PARS
Line _§PURIOUS_| INE_ABS. PABS
20
04
7
40 d :
o
SPURIOUS_LINE_AB
5|
70
80
-0
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions.
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
1,559 GHz 1,605 GHz 30.000 KAz 1.58335 GHz -58.62 dBm -8.62 0B
1.605 GHz 1.610 GHz 30.000 kHz 1.60510 GHz -61.42 dBm -11.68 dB
JU Measuring...  LOLiLlD z 4

Highest Channel / 1SC47 Carrier on

Highest Channel / 1SC47 Discrete

Spectrum

&

Mode_Auto Sweep

Ref Level 0.00 dam__Offset 13.28 d
(@1 Max
Limit ¢heck
Line _BPURIOUS_} INE_ABS
10
-20
=30
SPURIOUS_LTNE_ABS_
50
50
-70
-80
20
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__powerabs |  auimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.55923 GHz -51.34 dBm -11.34 08
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.95 dém -14.07 dB
:1 Measuring... QlL00L 4

Spectrum

Ref Level 0.00 d8m _ Offset 13.28 d8 Mode Sweep

@1 Max
Limit ok Faps
Lino_FPURIOUS_|INE_ABS

-10

-20
-30 =
4
40 —-
F
PURIOUS. (INE ABS._
-70
-80
90
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
1,559 GHz 1.605 GHz 30.000 kHz 1.57945 GHz -58.35 dBm -8.35 dB
1.605 GHz 1.610 GHz 30.000 kHz 1.60504 GHz -61.60 d8m -11.78 dB
:1 Measuring...  QLARLLLS = 4
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Band 255 SCS 15kHz

BPSK

Lowest Channel / 1SCO0 Carrier on

Lowest Channel / 1SCO0 Discrete

Spectrum

=)

Ref Level 0.00 d8m

Offset 13.28 d8

Moade_Auto Sweep

Limit Gheck PARS
Line _§PURIOUS_| INE_ABS PABS
20
30 di
PURIOUS_LINE_AB
s0d
50
70
80
-0
Start 1.550 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.58792 GHz -52.86 dBm
1.605 GHz 1.610 G 1.000 MHz 1.60502 GHz -53.98 dém
i -
[ )i T Neasuring.. WRRNLIED ™) ]

Spectrum
Ref Level 0.00 d8m

oOffset 13.28 d8 Moade Sweep

(01 Max
Limit Gheck PABS
Line _§PURIOUS_| INE_ABS. PABS
20
a0d
40d
3
SPURIOUS_LINE_ABS
Ak n TN e AN Lo A my TP A TR TS P I [P I
LY Veathigntnt ittty \ ity
70
80
-0
Start 1.550 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.59424 GHz -59.02 dém -9.02 dB
1.605 GHz 1.610 GHz 30.000 kHz 1.60520 GHz -60.86 dBm -11.83 dB
)| Measuring... ]

Middle Channel / 1SCO Carrier on

Offset 13.28 d8

Mode_Auto Sweep

heck
BPURIOUS

INE_ABS.

PARS

PABS

_LINE_ABS_

50
70
80
-0
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW I Frequency |___Powerabs | ALimit |
1,559 GHz 1,605 GHz 1.000 MHz 1.59840 GHz -52.69 dBm -12.69 dB
1.605 GHz 1.610 G 1.000 MHz 1.60502 GHz -54.12 dBm -14.24 0B
L Di Measuring... U 4

Ref Level 0.00 d8m _ Offset 13.28 d8 Mode _Sweep
1 Max
Limit Gheck PARS
Line _§PURIOUS_| INE_ABS. PABS
20
04
40 d
SPURIOUS_LINE_AB
70
80
-0
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions.
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
1,559 GHz 1,605 GHz 30.000 KAz 1.59514 GHz -59.15 dém -9.15 dB
1.605 GHz 1.610 GHz 30.000 kHz 1.60513 GHz -60.54 dBm -11.15 dB
JL Measuring...  QUANAL ™y 4

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

Spectrum

&

Ref Level 0.00 dsm

Offset_13.28 d8

Mode_Auto Sweep

(@1 Max
Limit qheck PABS
Line _BPURIOUS_| INE_ABS PABS
-20
=30
| SPURIOUS_LINE_ABS_
50
50
-70
-80
20
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__powerabs |  auimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.55923 GHz -50.81 dBm -10.81 d8
1.605 GHz 1.610 G 1.000 MHz 1.60502 GHz -54.04 d8m -14.16 dB
g T
™
L )@ easuring. )

Spectrum

Ref Level 0.00 dam__Offset 13.28 d8 Mode Sweep
heck
Line _$PURIOUS_| INE_ABS. PABS
-10
-20
-30
40 4
F
Ty A v
-70
-80
-90
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
1.559 GHz 1.605 GHz 30,000 kHz 1.57110 GHz -58.67 dBm -8.67 dB
1.605 GHz 1.610 GHz 30.000 kHz 1.60540 GHz -59.12 dém -11.03 dB
i M ing...
L )@ ] Measuring. 7
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